PARTS LIST

MD830-1

CONTENTS

1. FRAME & BLOWER ...,
2. ENGINE (CYLINDER, CRANKCASE)

3. ENGINE (CARBURETOR, MUFFLER) “
4. ACCESSORIES ......ociiiiiiiice e :
5. OPTIONAL PARTS ..o 5

2016. 02.

@ MARUYAMA s



1. MD830-1
FRAME & BLOWER




oo Parts Unit Set Unit . . Maker
Status|Position Number Parts Name Quantity Quantity Specification Remarks code
1 352797 MD830-1(MUS-USA) 1
TKO065D-
2 274534 TK065D-KG22 ENGINE 1 TK065D-KG22 KG22
3 128142 BOLT 6 M6X30 M6x30
4 125404 GASKET 1 TK6537
5 127295 SCREW(+) 3 10 FAMSX16(P447" ) M5x16(P-type)
6 108634 EARTH CORD 1 AVS0.5BX120 |AVS0.5Bx120
7 128143 SHEET 1 30X65XT16
8 125405 FANCASE E ASSY 1
9 127718 FANCASE S ASSY 1 Incl.10
10 127797 AIR PASS PLATE 1 MD180DX
11 119161 BAND 1
12 130420 TAPPING SCREW 10 IB#+ M5X25 M5x25
13 120615 BUFFER 2
14 128908 FAN 1 15170
15 128911 BOLT 4 M6X40(W12XT2) M6x40
16 125755 THROTTLE ASSY 1 Incl.17-26
THROTTLE LEVER S
17 125782 ASSY 1 A=779 Incl.18,19
18 125756 THROTTLE 1 A=77
THROTTLE CABLE e
19 125757 ASSY 1 AM=777
20 118811 HOLDER ARM 1 Jn
21 127297 SCREW 2 10 A 171 M5X20 M5x20
22 122609 BAND 1 Incl.23-26
23 122414 HOLDER (A) 1 70
24 122416 HOLDER (B) 1 /A
25 127298 NUT M6 1 5 M6 271 M6
26 127299 BOLT 1 M6X30L M6x30
27 126049 CLAMP 1 JF3t4 N6B /A
28 127300 SCREW 1 A 171 M5X18 M5x18
29 128987  |CHEMICAL TANK ASSY 1 30L A /4- by 30L
30 127729 JOINT 1 FF17IM(7R)
31 108629 PACKING 1
32 127810 CAP 1 ¥
33 128281 HOSE 1 6X9X700L 6x9x700L
34 125370 CLAMP 1 SNP-2
35 101834 COVER 1 FFI7IMZR)
36 131152 STRAINER 1 7h
37 128351 CAP CHEMICAL TANK 1 7h Incl.38
38 103194 PACKING 1 MD220
39 101915 INNER CAP 1
40 127798 HOSE 1 6X9X150L 6x9x150L
41 112530 HOSE BAND 2 5 TS085-06-00
42 125765 BACKPACK FRAME B 1 7 b=
43 127301 SCREW 4 5 M6X20(SM) M6x20(SM)
44 127228 NUT 4 10 M6(H " #7118) M6
45 129216 BAND ASSY 1 BL8200 /A
46 101877 BUFFER 1 30-M6X14
47 120616 COLLOR 1 10 6.2X7.8X7
48 120617 WASHER 1 5
49 127228 NUT 3 10 M6(H 1 47118) M6
50 127513 PAD 1 ¥A
51 126758 SCREW 2 10 M6X8 M6x8
52 106352 PACKING (5.5X16X1.5) 2 5 5.5X16X1.5T 5.5x16xtl.5
53 100749 FASTNER 2 it 7 #1
54 131498 FUEL TANK ASSY 1 wnF Incl.55-66
55 131493 FUEL TANK 1 yn2012I0 & 479
56 289046 TANK CAP ASSY 1 Incl.57




. Parts Unit Set Unit . . Maker

Status|Position Number Parts Name Quantity Quantity Specification Remarks code

57 287058 GASKET 1

58 131292 FUEL TUBE 1 EVAPO Incl.59-63

59 131291 PIPE 1

60 131290 OVER FLOW PIPE 1 220L

61 261590 BREATHER SUB ASSY 1

62 268065 GROMMET 1 37t

63 261117 CLIP 1

64 267328 FUEL FILTER ASSY 1 125-532

65 261117 CLIP 2

66 131328 CLAMP 1 OLS-115

67 125561 SCREW 2 5 IM5X14(W16XT1.6) M5x14

68 275253 1 MD830-1 MD830-1

69 130600 LABEL 1 7470

70 266959 LABEL 1 CE3-v3v Caution

71 285188 LABEL 1 CAAN =TV A%T41)

72 125747 SEAL 1 JAZ

73 121132 LABEL 1 F194v-7 Caution

74 128910 PLATE FAN 1 M637

75 119160 COLLAR 1 YA(FFIT)




2. MD830-1 ENGINE

CYLINDER, CRANKCASE

y,

jiy
QN
AN

—




Status|Position Nz?x:lt)ser Parts Name ngl:tti ty Sflta:ljtll}g’ Specification | Remarks l\g;‘:l(;:r
TKO065D- TKO065D-

1 274534 TKO065D-KG22 ENGINE 1 KG22 KG22

2 426073 CYLINDER 1 11005-0609
3 426074 GASKET 1 11061-0836
4 426075 PLATE 2 13272-1395
5 426076 CRANK CASE 1 14080-0659
6 426077 CRANK CASE 1 14080-0660
7 419524 PIN 2 92043-0755
8 426078 BEARING 2 #6303C3  [92045-0741
9 419527 OIL SEAL 2 92049-2281
10 416110 BOLT 4 5x20 92153-2136
11 426079 BOLT 4 5x40 92154-1101
12 416111 SCREW 4 4x8 92172-2103
13 426080 PISTON 1 13001-0775
14 649322 PISTON PIN 1 13002-2093
15 426081 PISTON RING SET 1 13008-6078
16 | 649325 | NEEDLEBEARING 13033- 1 13033-2063
17 426082 CRANKSHAFT ASSY 1 49119-0013
18 426083 SPACER 2 92026-0748
19 419536 SNAP RING 2 92033-2200
20 426084 SHROUD 1 49089-0788
21 426342 SHROUD 1 49089-0789
22 419543 SCREW 1 5x12 92172-2140
23 426086 COVER 1 14092-1030
24 419529 SCREW 1 92172-0713
25 426087 FLYWHEEL 1 21050-0006
26 419554 NUT 1 10mm 92210-2136
27 419549 KEY 1 92038-2109
28 426090 IGNITION COIL ASSY 1 Incl.29-32 |21171-0034
29 426088 SPARK PLUG CAP 1 21130-0011
30 426089 TARMINAL 1 21169-0048
31 426093 GROMMET 1 92071-0715
32 426094 TUBE 1 92192-1450
33 419552 BOLT 2 4x14 92154-1035
34 426091 LEAD WIRE 1 26011-0806
35 426092 SPARK PLUG BPMR7A-9 1 BPMR7A-9 192070-0043
36 426346 RECOIL STARTER 1 Incl.37-47 149088-0773
37 944502 WASHER 1 13169-2386
38 426344 RETAINER 1 14020-0014
39 426345 RECOIL STARTER CASE 1 32099-0747
40 998437 RECOIL STARTER HANDLE 1 46075-2067
41 426347 REEL 1 59101-0012
42 419586 ROPE 1 59106-0560
43 944978 WASHER THRUST 1 92022-2047
44 426348 SPIRAL SPRING 1 92145-0996
45 426349 SPRING 1 92145-1687
46 416177 SCREW 1 92172-2065
47 426350 WASHER 1 92200-1767
48 419588 SCREW 4 92172-0721
49 419583 STARTING PULLEY 1 Incl.50-52  |49080-0707
50 419581 PAWL 2 13165-2109
51 944226 E-RING 2 5 it 4

52 416281 SPRING 2 92145-2148




| Unit Quantity | Set Unit Quantity | Specification | Remarks | Maker code |

Parts Name

CARBURETOR, MUFFLER

3. MD830-1 ENGINE

[Status [ Position | Parts Number |



Status | Position | Parts Number Parts Name Unit Quantity | Set Unit Quantity | Specification | Remarks | Maker code
1 426096 GASKET 1 11061-0839
2 426095 GASKET 2 11061-0986
3 426343 REED 1 Incl.4-6 | 12021-0043

X 4 419560 REED MACHIND DISC 1 12022-2063
5 419562 STOPPER 1 32085-2109
6 419564 SCREW 2 3x12 92172-2123
7 577361 SCREW 4 5 M5x25 | 92009-2235
8 426098 CARBURETOR ASSY 1 Incl.9-28 | 15004-0809
9 649338 BRACKET 1 11053-2066
10 577179 SCREW 2 92009-2277
11 598415 ARM 1 21083-2073
12 624532 WASHER 1 92200-2074
13 577175 SNAP RING 1 92033-2078
14 577182 O-RING 1 92055-2147 92055-2147
15 649349 MAIN JET 1 #55.5 92063-2461
16 634350 GASKET 1 11061-2054
17 577185 DIAPHRAGM 1 43028-2067 43028-2067
18 649339 GASKET 1 11060-2456
19 634357 DIAPHRAGM 1 43028-2090
20 649343 COVER 1 14025-2157
21 649348 SCREW 4 92009-2438
22 649346 BODY 1 Incl.23-28 | 16160-2138
23 624430 FILTER 1 14043-2051
24 624432 SCREW 1 92009-2336
25 624431 FLOAT 1 16030-2078
26 624434 SPRING 1 92144-2308
27 624429 LEVER 1 16055-2051
28 624433 PIN 1 92043-2094
29 426099 ELEMENT ASSY 1 11029-0015
30 426102 CAP 1 11065-0783
31 426108 BOLT 2 92154-1382
32 426100 CASE ASSY 1 Incl.33-35| 11038-0032
33 426104 VALVE 1 16126-0711
34 426103 LEVER 1 13168-0770
35 419577 SCREW 1 5 3x10 92172-2136
36 423452 SCREW 2 5x55 92172-0709
37 423450 O-RING 1 92055-0762
38 426101 GASKET 1 11061-0837
39 426106 MUFFLER ASSY 1 Incl.40,41 | 49069-0017
40 426105 SPARK ARRESTER 1 18077-0032
41 416161 SCREW 1 92172-2112
42 426107 BOLT 2 6x20 92154-1100
43 419529 SCREW 1 92172-0713
44 419555 CASE 1 32099-0722
45 419556 THROTTLE CABLE 1 54012-0642
46 419590 LABEL 1 56033-2091
47 415374 PRIMING PART 1 49043-2074
48 419579 CLAMP 1 92173-2009
49 419580 CLAMP 2 5 92173-2018
50 649368 TUBE2.3X5X93 1 5 2.3x5x93 | 92192-1755
51 415375 TUBE 1 3x6x145 | 92192-2205




4. MD830-1

| Remarks [Maker code |

| Unit Quantity [Set Unit Quantity|  Specification

Parts Name

ACCESSORIES

[Status|Position |Parts Number |



Status|Position |Parts Number Parts Name Unit Quantity |Set Unit Quantity Specification Remarks |Maker code
1 123413 FLEXIBLE PIPE 1 Jn
2 127724 FLEXIBLE PIPE 1 MD180DX Incl.3,4
3 122395 SWIVEL PIPE 1 Jn
4 122400 STRAIGHT PIPE 1 510L 7A 510L
5 127710 MIST NOZZLE ASSY 1 MD180DX37
6 129303 ADJUSTABLE COCK 1 MD180DX Incl.7
7 145952 O-RING 1 P16 171B P16
8 129307 HOSE 1 9X12X25 /n 9x12x25
9 132236 SPREAD SLIT 1 Jn
10 128188 WIRE CLAMP 1 at’ 85 #85
11 128189 WIRE CLAMP 1 3t 105 #105
12 128220 MIST HOSE ASSY 1 MD180DX(CE) Incl.13-17
13 101872 MIST LEVER 1 Incl.14
14 019285 O-RING 1 5 P/N 019285 P11
15 102324 VINYL HOSE 1 9X12X780 9x12x780L
16 024410 VINYL PIPE (M) 1 9X12X700 9x12x700L
17 043972 HOSE BAND 2 5 125-06-00
18 043972 HOSE BAND 2 5 125-06-00
19 127099 BOX SPANNER 1 13X19X(+)F 741
20 127720 BAND ASSY 2
21 275255 1 MD830-1(MUS-USA | MD830-1




5. MD830-1
OPTIONAL PARTS

i

[ ———]

N

25

- 15.

1
[Status|Position [Parts Number | Parts Name |Unit Quantity|Set Unit Quantity| Specification |Remarks |Maker code|
I 1




Status|Position|Parts Number Parts Name Unit Quantity |Set Unit Quantity| Specification |Remarks |Maker code
1 127789 PIPE BAND 1
2 106721 SWIVEL PIPE 1
3 106762 STRAIGHT PIPE 1 370L /A 370L
4 106725 BENT PIPE 1 7n
5 024412 MIST NOZZLE ASSEMBLY 1 Incl.6-15
6 029749 MIST NOZZLE 1
7 024801 NOZZLE TIP 1 FF17IM(7R)
8 024802 NOZZLE CAP 1 FF17IM(7R)
9 087499 SCREW 1 10 M3X0.5X12 M3x12
10 024803 NOZZLE COLLAR 1 /A
11 024800 RING 1 FFI7IM(IR)
12 024804 NUT M60 1 M60X1.5708 | M60x1.5
13 024811 SCREW 1
14 024805 COCK 1 70
15 011345 O-RING RETAINER 1 5 vk P-12 P12
16 125184 BAND 1 SMALL Incl.17-20
17 123132 BAND 1 Jn
18 123134 BAND 1 Jn
19 127298 NUT M6 1 5 M6 271 Mo
20 127299 BOLT 1 M6X30L Mo6x30
21 128898 1
22 129312 MIST SLIT Y 1 70
23 129315 MIST SLIT S 1 /A
24 089591 TAPPING SCREW 2 10 N A7E 171 M3X6| M3x6
25 129659 1 ARRYYH




